
 
 

MEMBRANE BIOREACTORS FOR WATER 
RECLAMATION-PHASE II 

 

FINAL TECHNICAL REPORT 

 

City of San Diego, CA 
Metropolitan Wastewater-Public Works 

 

by 
 

Samer Adham, Ph.D. and Rion P. Merlo (Montgomery Watson) 
Paul Gagliardo, P.E. (City of San Diego) 

 

 

Agreement No. 98-FC-81-0031 

 

 

Desalination Research and Development Program Report No. 60 

November 2000 

 

U.S. DEPARTMENT OF INTERIOR 
Bureau of Reclamation 

Technical Service Center 
Water Treatment Engineering & Research Group 





 i 

ACKNOWLEDGEMENTS 
 
The authors would like to gratefully acknowledge the contributions of the following individuals: Mike 
Roe and Lynn Chou with the City of San Diego for their continuous support throughout the project; Abel 
[...]
The City of San Diego was awarded a cooperative agreement by the Bureau of Reclamation to 
evaluate the MBR for its potential application to water reclamation.  The City of San Diego and 
their program manager, Montgomery Watson, performed a parallel comparison of MBRs from 
two leading manufacturers, Zenon Environmental Systems, Inc. and Mitsubishi Rayon 
Corporation.  Both systems were operated on a pilot scale for over 6,500 hours (270 d).  Each 
system was operated in a nitrification/denitrification and nitrification only mode.  The effluent 
from each MBR system was further treated by two RO pilot units operated in a single-stage 
mode. 
 
The MBR was evaluated both for its ability to produce high quality effluent as as well as its 
ability to produce water suitable for use by an RO system.  Both membranes demonstrated little 
fouling throughout the testing period.  Both systems were capable of producing water with BOD5 
values of less than 3 mg/L, and up to 6-log removal of total coliforms.  The effluent water had 
consistent turbidity values less than 0.1 NTU and SDI values of less than 3 leading to little 
fouling by the subsequent RO membranes.   
 
The cost competitiveness of the MBR technology with current water reclamation technologies 
was also evaluated.  A cost comparison was performed analyzing several technologies capable of 
producing conventional secondary effluent, Title 22 reclaimed water, and water suitable for use 
by an RO system.  The cost analysis evaluated capital and O&M costs to assess the feasibility of 
future MBR application on an economic basis.  The analysis revealed that the MBR is a cost 
competetive alternative to producing water suitable for use by an RO system at a 1 and 5-MGD 
capacity.  However, existing technologies remain more cost competitive for producing Title 22 
reclaimed water. 



 
2 

2. INTRODUCTION 
 

2.1 Background 

The increased need for reclaimed water in arid environments has encouraged the development of 
new wastewater reclamation technologies.  The membrane bioreactor (MBR) is one of these.  It  
combines activated sludge treatment with a membrane separation process that eliminates the 
need for a secondary clarifier.  A low-pressure membrane, such as a microfilter (MF) or an 
ultrafilter (UF), performs the solids separation.  The MBR process therefore contains the process 
elements of secondary, tertiary and advanced wastewater treatment in a single unit operation. 
 
The MBR process can produce high quality effluent with high BOD5 removal (about 98%), 
complete nitrification and partial denitrification. (Kishino et al, 1996; Fan et al., 1996; Cicek et 
al., 1998) The MBR process also achieves virtually complete TSS removal. (Cicek et al., 1998)  
MBR effluents have low turbidity values (<0.3 NTU) and SDI values (<3), and previous work 
has shown that MBR effluent can be used as RO feed water with moderate success. (Lozier et al., 
1999) 
 
The use of a membrane for solids separation instead of a gravity clarifier eliminates many of the 
solids seperation problems associated with solids/liquid seperation by sedimentation, such as low 
settling rates caused by high mixed liquor suspended solids (MLSS) concentrations and 
filamentous bulking, and others such as dispersed growth and pinpoint floc. (Metcalf & Eddy, 
1991)  The overall footprint of an MBR system is much smaller than of an activated sludge plant 
with a secondary clarifier.  (Cote et al., 1997) 
 
There are two configurations for MBRs: which are in-series and submerged MBRs. (Adham et. 
al., 1998)  In the in-series MBR configuration sludge is pumped from an aeration basin to a 
pressure-driven membrane system outside the bioreactor where the suspended solids are retained 
and recycled back to the bioreactor and the effluent passes through the membrane.  The 
membranes are regularly backwashed to remove suspended solids build-up and accumulations, 
and are chemically cleaned when the operating pressures become too high.  Lyonnaise-des-
Eaux/Degremont currently markets an in-line configuration MBR.  
 
In the submerged MBR configuration, a low-pressure membrane is submerged in the aeration 
basin and operated under vacuum pressure.  The membrane is agitated by coarse bubble aeration 
that helps prevent suspended solids accumulation at the membrane surface.  The submerged 
membranes are either regularly backwashed or relaxed, and are chemically cleaned when the 
operating pressures become too high.  The following three companies are marketing the 
submerged MBR configuration: Mitsubishi Rayon Corporation (Mitsubishi, Japan), Zenon 
Environmental Systems, Inc. (Zenon, Canada) and Kubota Corporation (Kubota, Japan).  
 
Full-scale MBR processes exist world-wide. (Adham et al., 1998) To date, the largest U.S. MBR 
installation treating municipal water is in Arapaho County, CO (Zenon).  It is a 1-MGD capacity  
retrofitted sequencing batch reactor. (Mourato et al., 1999) 
 



 
3 

2.2 Objectives of the Study 

The City of San Diego and their program manager, Montgomery Watson, received a cooperative 
agreement from the United States Bureau of Reclamation (USBR) to investigate the application 
of the MBR process for producing reclaimed water.  A Mitsubishi pilot-scale MBR and a Zenon 
pilot-scale  MBR were operated in parallel for over 6,500 h (270 d).  To evaluate the feasibility 
of using MBR effluent for RO feed water, the effluents were further treated by a pilot-scale RO 
unit using Dow/Filmtec thin film composite membranes.  The objectives of the study were to: 
 
• Evaluate the MBR performance in both nitrification and nitrification/denitrification modes; 
• Evaluate the suitability of the MBR effluent as RO feed water; 
• Compare the treatment efficiency and operation reliability of two leading MBR 

manufacturers; and 
• Develop preliminary cost estimates for the MBR technology in comparison to conventional 

secondary, tertiary and advanced wastewater treatment. 



 
4 

3. CONCLUSIONS AND RECOMMENDATIONS 
 

3.1 Conclusions from Pilot Testing 

• The MBR pilot systems were capable of producing a good quality effluent water suitable for 
use by an RO system. 

• Both membranes were operated at reasonable cleaning intervals. 
• Both systems showed very high removal of total and fecal coliforms and total coliphage. 
• Excellent organic removal was achieved by both MBRs. 
• Both MBR pilot systems showed moderate phosphorous removal during Part 1. 
• The Zenon MBR pilot system achieved complete nitrification and partial denitrification 

during Part 1, and complete nitrification during Part 2. 
• The Mitsubishi MBR pilot system achieved complete nitrification and partial denitrification 

during Part 1, and complete nitrification during Part 2. 
• The Mitsubishi MBR ran at an 8-hour 15% flux increase over a 5-day period with minimal 

fouling during Part 1, and both systems ran well at an 8-hour 25% increase in flux over a 5-
day period with minimal fouling during Part 2. 

• Both RO pilot units showed continuously high salt rejection. 
• The RO pilot unit following the Mitsubishi MBR only required one chemical clean during 

the duration of Part 1, and was not cleaned during Part 2. 
• The RO pilot unit following the Zenon MBR did not require a chemical clean during the 

duration of Part 1, however it was operated at a lower flux than the RO skid following the 
Mitsubishi MBR , and was not cleaned during Part 2. 

• The air flowrate used to agitate the membrane fibers is a critical parameter in respect to  
membrane cleaning intervals. 

 
3.2 Conclusions from Cost Analysis 

To establish relative costs, the MBR was compared to a conventional process using an oxidation 
ditch as a treatment tool for three different purposes: 1) producing 30/30 secondary effluent;      
2) producing California Title 22 tertiary effluent; and 3) producing water suitable for 
repurification via reverse osmosis.  All costs were based on a constant flow, 1 or 5 MGD plant 
that skims sewage from a regional system and returns the residuals to the sewer.  The 
conclusions were: 

 

• The oxidation ditch is the most cost-effective process for producing secondary effluent 
quality water. 

• The oxidation ditch with tertiary filtration and disinfection is the most cost-effective process 
for producing California Title 22 reclaimed water. 

• The MBR process is the most cost-effective process for producing water suitable for RO 
membranes. 



 
5 

It should be noted that none of these costs include consideration for the cost of land, a 
consideration where MBR has substantial advantages. 
 
3.3 Other Conclusions  

• Capillary Suction Tests showed a slight relationship between dewaterability and MLSS 
concentration.  The larger MLSS values showed better sludge dewaterability. 

• The Zenon MBR was capable of operating with intermittent aeration of the membrane with 
no decline in membrane performance. 

• MBR needs to have sufficient free board and a sprayer system in order to control foaming 
episodes. 

• An appropriate aeration system needs to be designed in order to achieve nitrification all of 
the time. 

• The anoxic tank needs to be well mixed in order to prevent foam build-up. 
 
 
3.4 Recommended Future Work  

This project has demonstrated successful performance of the MBR process at the pilot-scale.  It 
is the team's overall recommendation that the City of San Diego and the USBR carry this 
forward to a full-scale demonstration at the 1 or 5-MGD level.  This will address any scale-up 
issues with the technology and evaluate the long-term performance of the MBR technology 
including operation and maintenance (O&M) issues.  The demonstration scale project will also 
develop more accurate and refined capital and O&M costs for MBR.    



 
6 

4. MATERIALS AND METHODS 
 

4.1 Testing Site 

All pilot testing was performed at the Aqua 2000 Research Center at the San Pasqual Water 
Reclamation Plant (SPWRP) in Escondido, California.  
 
4.2 Primary Effluent 

The pilot units were operated on the same municipal primary effluent wastewater that was being  
treated by the SPWRP.  The primary treatment processes included a travel screen, a vortex grit 
chamber, a rotary drum screen, and a rotary disc filter.  The charecteristics of the primary 
effluent are presented in the “Results and Discussion” sections. 
 
4.3 Experimental Set-Up 

Figures 4-1 and 4-2 are schematic diagrams of the pilot treatment trains for Part 1: 
nitrification/denitrification and Part 2: nitrification only, respectively. 
 

4.3.1 Mitsubishi MBR 

The Mitsubishi MBR pilot unit was equipped with a 1,259-gal (4.77m3) serpentine 3-
compartment anoxic tank and a 1,706-gal (6.46 m3) aerobic tank.  During the course of the study, 
two submerged propeller mixers were installed to keep the contents well mixed.  The MBR was 
fed from the primary effluent break tank using a submersible pump controlled by the 
programmable logic controller (PLC).  The primary effluent passed through a 0.5-mm screen 
before entering the anoxic zone.  The mixed liquor was pumped from the anoxic tank to the 
aerobic tank during Part 1 of the testing. Overflow from the aerobic tank returned by gravity to 
the anoxic tank.  Activated sludge was batch wasted once per day from the transfer line between 
the anoxic and aerobic tanks. In Part 2 of the testing, when the anoxic tank was not in service, 
batch wasting was from the aerobic tank overflow pipe.  In Part 2, influent screens were taken 
out of service, and primary effluent was fed directly into the aerobic tank.  The volume of the 
aerobic tank was increased to 1,886 gal (7.14 m3), and a surface sprayer system spraying mixed 
liquor was installed to control aeration basin foaming. 
 
Two membrane banks were submerged in the aerobic tank.  Coarse bubble air diffusers agitated 
the membranes continuously as well as aerating the mixed liquor.  Schematics of the Mitsubishi 
MBR during Part 1 and Part 2 of testing are given in Figure 4-3 and 4-4, respectively.  Pictures 
of the Mitsubishi MBR pilot unit and the microfilter are shown in Appendix D.  Each membrane 
bank consisted of 50, 10.76 ft2 (1 m2) Mitsubishi Sterapore HF microfiltration (MF) membranes 
with a total membrane surface area of 1,076 ft2 (100 m2).  The hollow fibers are arranged 
horizontally and attached at both ends to two permeate lines. The membranes are  operated under 
vacuum pressure.  Membrane specifications are given in Table 4-1.   
 
The first membrane tested during Part 1 had a design flaw that warranted its replacement.  
Apparently, plastic stitching down the center of the fibers to help support them caused more 



 
7 

frequent fiber breakage.  After three months of testing this membrane module was replaced with 
a new module that did not have the plastic stitching. 
 
In Part 1 of the testing, the Mitsubishi MBR was operated at a target flux of 13 gfd (22 L/h-m2).  
Initially, an operating cycle of 8 min production and 2 min relaxation was used.  To allow  
production of sufficient water for the RO pilot plant, these conditions were changed to a cycle of 
12 min production and a 2 min relaxation. The coarse bubble diffusers air flow rate was 41 scfm 
(1.2 m3/min).  
 

4.3.2 Zenon MBR 

The Zenon MBR pilot unit was equipped with a 734-gal (2.78 m3) anoxic tank, a 1,287-gal  
(4.87 m3) aerobic tank and a 185-gal (0.7 m3) ZenoGem unit. The MBR was fed with 3-mm 
prescreened primary effluent by a PLC-controlled submersible pump, placed in the primary 
effluent break tank.  Anoxic tank mixed liquor flowed by gravity to the aerobic tank, from 
whence it was pumped to the ZenoGem tank.  The ZenoGem tank mixed liquor overflowed back 
to the anoxic tank.  A spray system sprayed mixed liquor on to the surface of the anoxic tank to 
control foam.  During Part 2 of the testing, this spray system was placed in the aerobic tank..  At 
1,471 h, the level of the aeration basin was raised in order to improve the suction head to the 
recirculation pump, causing the aeration basin volume to be 1,375 gal (5.20 m3).  Batch mixed 
liquor wasting was initially performed from the aerobic tank, and later from the ZenoGem tank.  
In Part 2 of the testing the anoxic tank was removed from service and the primary effluent was 
fed directly to the aerobic tank.   
 
One membrane cassette was submerged in the ZenoGem tank where it was agitated with coarse 
bubble air diffusers.  During Part 1, continuous coarse air in the ZenoGem tank was used, and in  
Part 2 the coarse bubble aeration was operated on a 10 s on and 10 s off cycle.  Schematics of the 
Zenon MBR pilot unit during Parts 1 and 2 of the testing are shown in Figures 4-5 and 4-6, 
respectively.  Pictures of the Zenon MBR pilot unit and the ultrafilter are shown in Appendix D.  
During the first 800 h of testing, the ZeeWeed OKC MF was evaluated.  The remainder of the 
testing was performed with ZeeWeed OCP UF membrane.  The performance of the MF and the 
inability to achieve acceptable coliform rejection warranted replacement.  The specifications of 
both membranes are given in Table 4-2.   
 
During the start-up period, the ZenoGem system was operated without an anoxic or aerobic tank.  
Operating conditions were flux = 6 gfd (10 L/h-m2) using the OKC MF, and a cycle of 10 min 
production and a 15-s backpulse using product water.  Once the full tankage (i.e. aerobic and 
anoxic tanks) had been installed the MBR was operated as follows:  flux = 25 gfd (43 L/h-m2); 
ZenoGem tank airflow = 25 scfm (0.7 m3/min); aerobic tank airflow = 40 scfm (1.1 m3/min); and 
the recycle ratio (RR) was set at 6. For the Zenon OCP UF membrane initial operating conditions 
were flux = 19 gfd (32 L/h-m2) and ZenoGem tank airflow = 30 scfm (0.8 m3/min).  After 
demonstrating acceptable performance under these conditions, the flux was increased to 21 gfd 
(36 L/h-m2).   



 
8 

4.3.3 RO Pilot Units 

Each RO pilot unit housed two pressure vessels in series that were operated in a single pass 
[...]
between 0.04-0.9 mg-N/L and the NO2-N values were between 0.006-0.05 mg-N/L.  The Zenon 
MBR RO pilot unit effluent PO4-P values can be seen in Figure 6-26.  The PO4-P values were 
<0.2 mg-P/L. 

Salt Rejection 

The feed and permeate conductivies of grab samples for the Mitsubishi MBR RO Pilot unit are 
shown in Figure 6-27.  The RO membranes showed a consistent salt rejection, based on 
conductivity measurement, of greater than 98% throughout the testing. 
 
The feed and permeate conductivies for the Zenon MBR RO Pilot unit are shown in Figure 6-28. 
The RO membranes again showed a consistent rejection of greater than 98% throughout the 
testing. 

TOC 

The Mitsubishi MBR and Mitsubishi MBR RO permeate TOC grab sample values are shown in 
Figure 6-29.  The RO membranes showed >90% rejection of TOC. 
 
The Zenon MBR and Zenon MBR RO permeate TOC values are shown in Figure 6-30. The RO 
membranes showed >90% rejection of TOC. 



 
26 

Other Water Quality Parameters 

The Mitsubishi MBR RO grab samples analyzed by the Water Quality Laboratory can be seen in 
Table 6-4.  The Zenon MBR RO grab samples analyzed by the Water Quality Laboratory can be 
seen in Table 6-5.  
 
6.4 Peaking Study 

The results of the Mitsubishi MBR peaking study can be seen in Figure 6-31.  The MBR flux 
was increased from 13 gfd (22 L/h-m2) to 16 gfd (27 L/h-m2) over an 8 h period in a day.  After 
the 8-h increase, the flux was returned to the target flux of 13 gfd.  This was repeated for 5 
consecutive days to determine whether there was any fouling.  The vacuum increase on the 
second day is probably due to a high influent organic load that caused organic fouling on the 
membrane surface.  Overall the system performed well at a 25% increase in flux. 
 
The results of the Zenon MBR peaking study can be seen in Figure 6-32.  The MBR flux was 
increased from 19 gfd (32 L/h-m2) to 24 gfd (41 L/h-m2) over an 8-h period in the day.  After the 
8-h increase, the flux was returned to the target flux of 19 gfd.  This was repeated over 5 
consecutive days to observe any fouling.  The vacuum increase on the second day is probably 
due to a high influent organic load that caused organic fouling on the membrane surface.  Overall 
the system performed well at a 25% increase in flux. 
 
6.5 Activated Sludge Dewatering 

The normalized CST testing results (CST/MLSS) are plotted against MLSS in Figure 6-33.  As 
MLSS concentration increases, the normalized CST value decreases somewhat suggesting that 
there is a slight increase in dewaterability with an increase in MLSS concentration. 



 
27 

7. MBR Performance Comparison 
 

7.1 MBR Operating Conditions 

The MBR pilot plants were completely automated and required minor attention.  Both pilot 
plants required a well-mixed anoxic zone and a sprayer system for foam control.  Two mixers 
were installed in the Mitsubishi MBR anoxic tank during Part 1, and a sprayer system was 
installed in the aerobic tank during Part 2.  The Zenon MBR had sufficient free board for foam 
control, and the Mitsubishi MBR was equipped with additional freeboard during Part 2 of the 
study.   
 
The Mitsubishi MBR relaxed during operation, and no backpulse was performed.  This 
eliminates the additional pipes and/or valves necessary for the Zenon MBR which typically 
backpulse the membrane every 15 minutes.  The membrane integrity of the Mitsubishi MBR is 
also less of an issue because the system does not backpulse.  The applied vacuum pressure 
typically causes solids to clog broken fibers.  Because the system does not backpulse, the 
membrane fibers become permanently sealed.  If a fiber breakage occurs in the Zenon 
membrane, the repetitive backwashing will force solids out of the compromised fiber, and it will 
need to be repaired. 
 
Both MBR pilot plants required coarse bubble aeration to agitate the membranes.  The Zenon 
MBR required 30 scfm (0.8 m3/min) and the Mitsubishi MBR required 41 scfm (1.2 m3/min).  
The Zenon MBR successfully operated under intermittent aeration that decreased the overall air 
use by 50%.  No intermittent aeration was tested for the Mitsubishi MBR. Additional aeration 
equipment was used in both systems to sufficiently aerate the activated sludge. 
 
The Mitsubishi MBR had a simple clean-in-place procedure that did not require the membranes 
to be removed from the aeration basin.  However, in a full-scale application, a crane and 
chemical clean tank is recommended for more effective cleanings.  The Zenon MBR required a 
weekly chemical maintenance cleaning to achieve longer membrane run times.  This was 
performed manually during the pilot testing, but is automated in full-scale installations.  The 
Zenon MBR is not typically cleaned in place in full-scale applications, since the membranes 
need to be removed and placed in a chemical-cleaning tank. 
 
7.2 Membrane Performance 

Both membranes performed well throughout the study.  There was no apparent compromise to 
membrane integrity detected in either system during the pilot testing.  The Mitsubishi was 
chemically cleaned three times during Part 1 after 1,986 h (83 d), 864 h (36 d), and 823 h (34 d); 
and twice during Part 2 after 1,337 h (56 d) and 987 h (41).  The Zenon MBR was cleaned once 
during Part 1 after 2,082 h (87 d), and ran for 2,087 h (87 d) during Part 2 without requiring a 
chemical cleaning.  Overall, the Mitsubishi MBR did have shorter cleaning intervals than the 
Zenon MBR, however the membrane was operated for a 12-min cycle instead of the 
recommended 8-min cycle for a majority of the testing.   
 



 
28 

7.3.1 MBR Effluent Water Quality 

7.3.1 Particulate Removal 

The Mitsubishi MF and the Zenon UF produced effluent turbidity values of <0.15 NTU in 90% 
of the samples, as shown in Figure 7-1.  The Zenon UF produced slightly lower turbidity values 
than the Mitsubishi membrane.  However, the Zenon MF membrane achieved <0.2 NTU in 
<90% of the samples. 
 
The Mitsubishi MF effluent and the Zenon UF effluent had SDI values <2 in 90% of all samples. 
(Figure 7-2).  The Zenon UF produced SDI values that were lower than the Mitsubishi MBR.  
However, the Zenon MF did not perform as well, yielding SDI values >3 in 50% of the samples. 
 

7.2.2 Organics Removal 

Both pilot plants achieved similar orgnanics removal throughout the duration of the study.  The 
Mitsubishi MBR effluent achieved BOD5 values <3 mg/L in 80% of all samples, and the Zenon 
MBR achieved values <3 mg/L in 90% of all samples. (Figure 7-3) A majority of the Mitsubishi 
MBR BOD5 samples that were >3 mg/L resulted from ammonia oxidation in the BOD5 test.  The 
Mitsubishi MBR effluent had COD values <30 mg/L in 90% of all samples, and the Zenon MBR 
had <20 mg/L in 90% of all samples. (Figure 7-4)  The Mitsubishi MBR effluent had TOC 
values that were <7 mg/L in 90% of all samples, and the Zenon MBR had values <6 mg/L in 
90% of all samples.  (Figure 7-5) 
 

7.2.3 Biological Nutrient Removal 

During Part 1 of the pilot testing, both systems produced effluent water with total inorganic 
nitrogen values of <10 mg/L in 30% of all samples. (Figure 7-6)  The nitrification and 
denitrification of both systems was not consistent during the testing, however both systems 
exhibited an ability to remove inorganic nitrogen.  The aeration system and tank design was not 
sufficient to achieve high inorganic nitrogen removal, and this needs to be corrected in future 
work.  Both MBR pilot plants showed biological phosphorus removal producing effluent water 
with PO4-P values of <1 mg/L in 60% of all samples during Part 1.  (Figure 7-7) 
 
The total inorganic nitrogen concentrations in the effluent of each pilot plant during Part 1 were 
much higher than during Part 2.  The effluent concentrations were <20 mg-N/L in 50 % of all 
samples. (Figure 7-8)  Lower biological phosphorus removal was observed during Part 2 as 
compared to Part 1 of the study, with 95% of all samples >1 mg/L. (Figure 7-9) 
 

7.2.4 Total Coliform, Fecal Coliform, Total Coliphage 

Both pilot plants removed total and fecal coliforms throughout the pilot testing.  The Mitsubishi 
MF effluent total coliform concentration was ≤2 MPN/100 mL in 90% of all samples, and the 



 
29 

Zenon UF effluent total coliform was ≤2 MPN/100 mL in 50% of all samples, respectively. 
(Figure 7-10)  The Zenon MF membrane produced positive total coliform in all samples.   
 
The fecal coliform concentration in the Mitsubishi MF effluent were ≤2 MPN/100 mL in 99%+ 
of the samples, and the Zenon UF effluent samples were ≤2 MPN/100 mL in 96% of the 
samples. (Figure 7-11)  The Zenon MF effluent contained fecal coliform in all samples. 
 
The Mitsubishi MF effluent total coliphage concentration was ≤1 PFU/100 mL in 80% of all 
samples, and the Zenon UF effluent was ≤1 PFU/100 mL in 95% of all samples. (Figure 7-12)  
The Zenon MF effluent total coliphage concentration was ≤1 PFU/100 mL in70% of all samples. 
 



 
30 

8. COST ANALYSIS 
 

8.1 Description of Evaluated Configurations 
 
A cost analysis was performed to determine the feasibility of full-scale applications of the MBR 
process compared to current wastewater technology.  Cost analyses were performed using 
various configurations to produce: secondary effluent, Title 22 reclaimed water and RO feed 
water.  The following configurations were considered: 
 
• Oxidation ditch capable of producing secondary effluent (Oxidation Ditch) 
• Oxidation ditch with tertiary filtration and chlorination capable of producing Title 22 

reclaimed water (Ditch+Filtr/Cl 2) 
• Oxidation ditch with microfiltration and chlorination capable of producing Title 22 reclaimed 

water (Ditch+MF/Cl 2) 
• Membrane Bioreactor with chlorination capable of production Title 22 reclaimed water 

(MBR+Cl 2) 
• Oxidation Ditch with lime coagulation, flocculation, sedimentation and filtration capable of 

producing RO feed water (Ditch+C/F/S/F) 
• Oxidation Ditch with microfiltration capable of producing RO feed water (Ditch+MF) 
• Membrane Bioreactor capable of producing RO feed water (MBR) 
 
Figures 8-1, 8-2 and 8-3 give a detailed breakdown of each wastewater configuration evaluated. 
 
8.2 Design Criteria 
 
Cost analyses were performed for 1 and 5-MGD (3,785 and 18,927 m3/d) installations.  All 
configurations were assumed to be scalping facilities designed for a constant flow of medium 
strength municipal wastewater with the following characteristics: 
 
BOD5      150 mg/L 
TSS      150 mg/L 
VSS      120 mg/L 
NH3-N      30 mg-N/L 
TKN      40 mg-N/L 

 
All installations were designed to completely nitrify (i.e. NH4

+-N<0.5 mg/L) and meet a total 
nitrogen value of less than 10 mg-N/L (i.e. TKN+NO2-N+NO3-N<10 mg-N/L). 
 
An oxidation ditch was chosen to represent conventional activated sludge treatment because of 
its cost competitiveness for small-scale applications.  The higher HRT and SRT makes the 
process robust for small-scale applications.  The oxidation ditch was designed using the 
following criteria: 
 
HRT      24 hours 
SRT      25 days 
MLSS      4,000 mg/L 



 
31 

 
The MBR was designed using the following criteria: 
 
HRT      4 hours 
SRT      15 days 
MLSS      10,000 mg/L 
 
8.3 Capital Costs 
 
Tables 8-1 and 8-2 show the capital costs for the 1 and 5-MGD installations, respectively.  Each 
figure gives the total capital cost for each configuration and the amortized cost in $/y assuming 
an 8% interest rate over 20 y. 
 
The headworks of all installations consisted of bar screens, grit chamber, lift pumps and odor 
control.  The costs of these facilities (Western Consortium for Public Health, 1997) were taken 
from the existing costs for San Pasqual Water Reclamation Plant (SPWRP) and adjusted to the 
current Engineering News-Record Construction Cost Index (ENRCCI) value of 7056.   
 
The screening facility for the MBR consisted of rotary disk filter (nominal pore size = 250 µm), 
rotary drum screen and odor control.  Its costs were taken from existing SPWRP facilities and 
adjusted to the current ENRCCI value.  This primary treatment was chosen because it was 
suitable for the pilot-scale MBR systems. 
 
The costs of the secondary, tertiary and disinfection processes were adjusted to the current 
ENRCCI value.  The original costs (Richard et al., 1992) were also adjusted for a scalping 
facility that did not experience peak daily flows by designing secondary clarifiers, tertiary filters, 
chlorine contact chamber, and the flocculation, coagulation, sedimentation and filtration process 
that operated at a constant flowrate. 
 
The cost of the microfiltration unit was adapted from the current pricing of the US 
Filter/Memcor recent installations in California.  The microfiltration unit is a U.S. Filter Memcor 
system designed to treat secondary effluent.  The MBR capital costs were provided by Zenon 
Environmental Systems, Inc. 
 

8.4 Operation and Maintenance Costs 
 

Tables 8-3 and 8-4 provide the annual O&M costs for the first year, and the total estimated 
O&M costs assuming an 8% interest rate over 20 y, respectively.  The costs (Richard et al., 
1992) associated with personnel, supervision, power, spare parts, chemicals, sludge handling and 
disposal were all adjusted to the current ENRCCI value.  All O&M costs for the MBR and the 
microfiltration unit were provided by Zenon Environmental Systems, Inc. and U.S. Filter, 
respectively.   
 

 

 



 
32 

8.5 Total Costs 
 

Table 8-5 provides a summary of the capital and O&M costs for each process configuration.  
The total capital costs and the total estimated O&M costs were summed to provide the present 
worth value of each plant shown in Figure 8-4.  Table 8-6 gives the cost of each process in 
terms of cost per kgal of water produced. 
 
The following conclusions can be made for 1 and 5-MGD installations: 
 
• The oxidation ditch is the most cost-effective process for producing water of secondary 

effluent quality. 

 

• The oxidation ditch with tertiary filtration and disinfection is the most cost effective process 
for producing Title 22 reclaimed water. 

 

• The MBR process is the most cost-effective process for producing feed water suitable for RO 
membranes 



 
33 

• REFERENCE LIST 

 

Adham, S., Gagliardo, P., Membrane Bioreactors for Water Repurification- Phase I, 
Desalination Research and Development Program Report No. 34, Bureau of Reclamation, 
November, 1998. 
 
Cicek, N., Franco, J., Suidan, M., and Urbain, V.  Recycling Municipal Wastewater Using a 
Membrane Bioreactor. Amer. Water Works Assoc., 90(11):105-113., November, 1998. 
 
Coté, P., Buisson, H., Pound, C., and Arakaki, G.,  Immersed Membrane Activated Sludge for the 
Reuse of Municipal Wastewater.  Desalination, 113: 189-196, 1997. 
 
Fan, X., Urbain, V., Qian, Y, and Manem, J.,  Nitrification and Mass Balance with a Membrane 
Bioreactor for Municipal Wastewater Treatment.  Water Sci. Tech., 34:1-2:129-136, 1996. 
 
Kishino, H., Ishida, H., Iwabi, H., and Nakano, I.,  Domestic Wastewater Reuse using a 
Submerged Membrane Bioreactor.  Desalination, 106:115-119, 1996. 
 
Lozier, J., Fernandez, A., Hines, B., and Carns, K.,  Using a Membrane Bioreactor/Reverse 
Osmosis System for Indirect Potable Reuse.  Amer. Water Works Assoc. Membrane Conf., 1999. 
 
Metcalf & Eddy.  Wastewater Engineering Treatment, Disposal, and Reuse, Third Edition, Irwin 
McGraw-Hill, 1991. 
 
Mourato, D., Thompson, D., Schneider, C., Wright, N., Devol, M., and Roger, S.,   Upgrade of a 
Sequential Batch Rector into a ZenoGem Membrane Bioreactor, WEFTEC Conference, New 
Orleans, LA., October, 1999. 
 
Richard, D., Asano, T., and Tchobanoglous, G.  The Cost of Wastewater Reclamation in 
California, Department of Civil and Environmental Engineering, University of California, Davis, 
November, 1992. 
 
Western Consortium for Public Health.  Total Resource Recovery Project Aqua III San Pasqual 
Health Effects Study Final Summary Report, January, 1997. 
 





 A-1

 

 

 

 

 
APPENDIX A 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 A-2

Table 4-1  Specification for the Mitsubishi Sterapore HF Microfiltration Membrane 

Units Value

Approximate Size of Element (L x W x H) mm 886x606x1483

Active Membrane Area (outside) ft2 (m2) 1076 (100)

Flow Direction --- outside-in

Nominal Membrane Pore size mm 0.4

Membrane Material/Construction --- polyethylene, hollow fiber

Membrane Surface Characteristics --- hydrophilic, symmetric

Membrane Charge --- slightly negative

Design Flux gfd (L/hr-m2) 9.9 (16.8)

Vacuum Pressure for System psi (bar) <5.8 (<0.4)
 

 

Table 4-2  Specifications for the Zenon OKC and OCP Membranes 
Units Value (OKC Membrane) Value (OCP Membrane)

Approximate Size of Element (L x W x H) mm 2 x 0.75 x 0.2 2 x 0.75 x 0.2

Active Membrane Area (outside) ft2 (m2) 500 (46.5) 519 (48.2)

Number of Fibers --- ~4700 ~4700

Inside Diameter of Fiber mm 0.75 0.75

Outside Diameter of Fiber mm 1.95 1.95

Approximate Length of Fiber m 1.65 1.65

Flow Direction --- Outside-In Outside-In

Nominal Membrane Pore size µm 0.4 0.035

Membrane Material/Construction --- Proprietary Proprietary

Membrane Surface Characteristics --- Hydrophilic Hydrophilic

Membrane Charge --- Neutral Neutral

Design Flux gfd (l/hr-m2) 25 (42) 20 (34)

Acceptable Range of Operating pH Values --- 5-9 (cleaning range 2-10.5) 5-9 (cleaning range 2-10.5)

Vacuum Pressure for System psi (bar) -1 to -8 -1 to -8 (-0.07 to -0.55)  
 

Table 4-3  Specification for the RO Membranes 
Units Value

Manufacturer --- Filmtec/Dow

Commercial Designation --- BW30HP-4040

Memrane Material --- Polyamide (thin film composite)

Operating pH Range --- 2.0-10.0

Maximum Feedwater Turbidity NTU 1.0

Maximum Feedwater SDI (15 minute) --- 5.0

Maximum Operating Temperature deg F (deg C) 113 (45)

Free Chlorine Resistance mg/L <0.1

Maximum Operating Pressure psi (bar) 600 (40)



 A-3

 

Table 4-4a Anaylytical Methods and Detection Limits for the City of San Diego Water Quality 
Laboratory 

Analyte or Parameter Units Method Number 
and Type 

Detection 
Limit 

Ammonia-N mg/L EPA350.1 0.015 
BOD5 mg/L SM5210B 2.0 

Bromide mg/L EPA300A 0.1 
Chloride mg/L EPA300A 0.5 
Nitrate-N mg/L EPA300A 0.2 
Nitrite-N mg/L SM4500B 0.005 

Ortho-Phosphate-P mg/L EPA300A 0.2 
Total Phosphorus-P mg/L EPA365.1TP 0.07 

Sulfate mg/L EPA300A 0.5 
Total Kjeldahl Nitrogen (TKN) mg/L EPA351.2 0.08 

Dissolved Organic Carbon 
(DOC) 

mg/L SM5310B 0.25 

 
Table 4-4b Analytical Methods and Detection Limits for the On-Site Laboratory 

Analyte or Parameter Units Method Number 
and Type 

Detection 
Limit 

Ammonia-N mg/L SM4500B&C* 0.017 
Nitrate-N mg/L SM4500* 0.22 
Nitrite-N mg/L DR/4000 Hach 

Spectro-
photometer 

0.0008 

Dissolved Organic Carbon 
(DOC) 

µg/L Sievers 800 
Portable Total 

Organic Analyzer 

2 

* Modified method used with Hach DR/4000 Spectrophotometer 

 
Table 4-4c   Analytical Methods and Detection Limits for the City of San Diego North City 
Water Reclamation Plant Laboratory 

Analyte or Parameter Units Method Number 
and Type 

Detection 
Limit 

Chemical Oxygen Demand 
(COD) 

mg/L SM5220D 5 

Total/Volatile Suspended Solids mg/L SM2540D&E 1.6 
 
 
SM = Standard Methods for the Examination of Water and Wastewater 
EPA = United States Environmental Protection Agency 
 
 
 
 



 A-4

Table 5-1 Primary Effluent Water Quality Laboratory Data During Part 1 
No. of 

Analyses Units Median Maximum Minimum
Ammonia-N 8 mg/L 19.0 26.4 3.8
Nitrate-N 9 mg/L ND 0.055 ND
Nitrite-N 8 mg/L 0.01 0.02 ND
TKN 9 mg/L 30.1 53.6 11.5
Ortho-Phosphate-P 8 mg/L 2.3 12.1 1.2
Total Phosphorus 9 mg/L 4.2 11.5 2.3
Bromide 7 mg/L 0.33 0.42 0.17
Chloride 7 mg/L 210 316 157
Sulfate 7 mg/L 257 296 147
BOD5 36 mg/L 61.2 98.2 28.6  
 
Table 5-2 Mitsubishi MBR Permeate Water Quality Data During Part 1 

No. of 
Analyses Units Median Maximum Minimum

Ammonia-N 5 mg/L 2.3 13.8 0.2
Nitrate-N 9 mg/L 0.4 12.7 ND
Nitrite-N 8 mg/L 0.22 0.51 0.01